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DONG GUAN YICHANG PLASTICS TEXTILE CO.,LTD

NO.2 INDUSTRIAL ZONE.XINNAN VILLASE.DONGGUAN CITY

CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : YM90-1 lA mesh

SGS Job No. :

Date of Sample Received :

Testing Period :

Test Requested :

Test Method :

Test Results :

cP13-029574 - GZ

08 Jun 201 3

08Jun2013-17Jun2013

Selected test(s) as requested by client.

Please refer to next page(s).

Please refer to next page(s).

Test Summary Conclusion
US California Prooosition 65 - Total Lead Content PASS

As specified by client, selected parts of the submitted sample(s) for compliance with Total Lead Content
requirement of US California Proposition 65.

Signed for and on behalf of
SGS.CSTC Ltd.
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Trophy Zhang
Approved Signatory
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Test Report

Test Results:

Test Part Description:

Component list:

No.: CANEC1308756201 Date: 17 Jun 2013 Page 2 ot 4

Specimen No. SGS Sample lD Description
1 CAN13-087562.001 Black olastic silk

2 CAN13-087562.002 Black material

Remarks:
(1) 1 mg/kg = 1 ppm = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected (< MDL)
(4) '-" = Not Regulated

Total Lead Content (Textile material)

Test Method: With reference to CPSC-CH-E1002-08.1 . Analysis was performed by ICP-OES.

Test item
Lead (Pb)

Comment

Notes:

Unit Limit MDL
mg/kg 100 20

001
ND
Pass

002
ND
Pass

The limit is referenced to the requirement as stated in County of San Francisco Superior Court,
CGC-08-476552 and CGC-1 1-508435.
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ATTACHMENTS

'1 ) Name of the person who made testing: Bella Wang
2) Name of the person in charge of testing: Adams Yu

No.: CANEC1308756201

Elementary Testing Flow Chart
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Sample cutting / preparation

Samole Measurement

ICP-OES/MS
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Test Report

Sample photo :
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CANEC1308756201

cAN 1 3-087562.001

c4NEC1308756201

cAN13-087562.002

SGS authenticate the photo on original report only
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